292RATCWL(E)
292RHATCWL

e :







CONTENTS
2 2}

oE A AZE TH I

A=/ Hisli/ A0 A32 LIOIH 2
N2& & 35 2t

ols A

U 2 M=FT 2

ANEH (2358 8)

AR HE A

QOIH ZH

a7 2

ACCESSOIIES = === === == mm o oo o e
OFMIARE] ZHA ‘

AGC—TOTMMUOUOWY>

Program Unit Box & Automatic Presser Foot Lifter --------
o273 RUE YA 9 (IS P22 2

Machine Body & Thread Tension Adjusting Mechanism ------

Upper Shaft, Needle Bar, Thread Take-Up, Synchronizer Mechanism --- 8

Upright Shaft & Lower Shaft Mechanism ----=c=eceaaemmeu-

Feed Mechanism =-======mmmmm e

Press Bar & Tension Release Mechanism -----=-=coemoaev

Thread Trimmer Mechanism ---=====--=c - e

Reverse Button Mechanism -=--=-==c=ccmmmmmeeoe

Thread Wiper Mechanism =--------=cmmmmmcmommameeo -

LUDFICAtION === === == e o e e e e

NOTE : Parts are Subject to Change in Design Without Prior
Notice




Machine Body &
Thread Tension Adjusting Mechanism
Q& & Al&lg XA

A-58
A-54
7 an-55
1 A-56
& A7
A2t
A20 T T g g : 7\57);5—1 A-26 A-26
! E A-20-2 © “A204 |
LA204 A
| A24
A-23

A-27 &

A-22
22 A-25
2 A-29 g 1 O
’ i i
! i
i

=

A157 /' p159
© O o eansn
N\ |

1
7 .
A15-2"A-15-5




| Assembly

Ref;No Parts.No > Note. Name of Parts = ng oy L
A-1 01-001A-1370 | A, B Arm, Bed Assembly G, M= (2) 1
A-1-1 | 01-001A-2350 | A-1, B-1 Arm, Bed Assembly gh Wz (%) 1
A-2 01-006A-2350 Face Plate Lk 1
A-3 01-007C-2350 Gasket For A-2 H A7) 1
A4 01-029M-1230 Name Plate R 1
A-5 01-144R-1230 Face Plate Rubber Cap(L) wa wRuAf () 3 4(3-1) 1
A-6 01-110R-1230 Rubber Plug For A-2 gk nabAl(F) AA(3) 1
A-7 01-031C-1230 Thread Guide Left ik Aol 1
A-8 SC-0120-2118 Serew (9/64” n=40) F o] Wul FL1}41(9/64" n=40) 1
A-9-1 SC-0179-4125 | A, B Screw (11/64” n=40) Fool §THE F2UA(11/64" n=40) 3
A-9-2 SC-0174-4122 | A-1, B-1 Screw (11/64” n=40) F¥o w7 221 (11/64” n=40) 3
A-10 01-009A-2350 Cover For Take Up Lever A7l A 1
A-11-1 | SC-0175-4522 | A, B Screw (11/64” n=40) F¥o] W A2uA(11/64" n=40) 1
A-11-2 | SC-0174-4122 | A-1, B-1 Screw (11/64” n=40) FEol WA FuAH11/64" n=40) 1
A-12 01-030C-1230 Thread Guide For Arm o Ao 1
A-13 SC-0120-2118 Screw (9/64” n=40) Fgo] Wl A&1hA(9/64" n=40) 1
A-14 40-003P-1230 Tension Release Pin A x37 4 1
A-15 40-004A-1230 | A. B Tension Complete A 244 1
A-15-1 | 40-104A-1230 | A, B Tension Barrel A 2AAA A 1 -
A-15-2 | 40-504A-1230 Tension Release Pin Az H 1
A-15-3 | 40-111G-1230 Check Spring W sxg 1
A-15-4 | 40-404A-1230 Tension Stud 4 2444 % 1
A-15-5 | 40-604S-1230 Set Screw For A-15-4 A 22AA % IFGA 2
A-15-6 | 40-204A-1230 Tension Disk A ohi A4 2
A-15-7 | 40-304A-1230 Tension Relese Washer 4 23 223 1
A-15-8A| 40-333G-123A | A, A-1 Tension Spring &2} 223 1
A-15-8B| 40-333G-123B | B, B-1 Tension Spring & &2 1
A-15-9 | 40-804W-1230 Ratchet For A-15-10 A 2R 2H A 1
A-15-10| 40-704C-1230 | A, B Tension Adjusting Knob A zA%3 JE 1
A-16 40-104A-2350 A-1, B-1 Tension Adjusting Apparatus Ass'y A 2432 (AAE) 1
A-16-1 A-1, B-1 Tension Barrel A zAAR A 1
A-16-2 | 40-204A-2350 | A-1, B-1 Cap For A-15-4 L4 A4y =4 A 1
A-17 40-008R-1230 Packing For A-15 R oARE A 1
A-18 SC-0114-4515 Screw (15/64” n=28) E¥o] WEUA(15/64" n=28) 1
A-19 01-027A-1230 | A, B Thread Guide With Three Holes AT Aol (7) 1
A-19-1 | 01-027C-1230 | A, B Nut For A-19 Ay ddel YE 1
A-20 40-001A-2700 A-1, B-1 Supplementary Tension Ass’y Bz A 2443 (7) 1
A-20-1 | 40-105A-2700 | A-1, B-1 Guide Plate For A-20 A qhlg 1
A-20-2 | 40-101A-2700 | A-1, B-1 Shaft For A-20 Bz 4 2A4A F 1
A-20-3 | 40-102A-2700 | A-1, B-1 Tension Disk LI I B B 2
A-20-4 | 40-103A-2700 A-1, B-1 Spring For A-20 HE At} AxY 1
A-20-5 | 40-104A-2700 | A-1, B-1 Nut For A-20 wE A 2843 23 e 1

292RATCWL(E)

292RH

-1=292RHATCWL(E)

292R

A
A-1
B

N
0
T
E




Machine Body &

Thread Tension Adjusting Mechanism
QAN ! AlA=] XA I

A-58
A-54
dA-51 A-514 & ) % #A55
A52 A-53 A-59
O A-56
& A-57
e S
rerfimn & :
' A-20-2 © “A20-4 |
LA201 _

A-27 B

A-28

1A-24

A-27

L= A3
-15/ TA18] 51/

I

N o n)A-15’*ﬁ ) ~
A“4»97 =D @ Q0D ool
A-15-2 "A-15-5 A-15-6 f's) ;\\159 !

=

A-36 G
A

= A-43

= A-43

A-41

5




RefNo | Parts. No | Nate: | o Neme o

A-21 SC-0104-4517 | A-1, B-1 Screw (11/64” n=40) FzFnl el WEUHAH(11/64" n=40) 1
A-22 01-016A-2350 Guide Bar For Thread A ohg 1
A-22-11 01-027C-1230 Nut For A-22 A7 Adol UE 1
A-23 01-011A-2350 Top Cover 57 1
A-24 01-012C-2350 Gasket For A-23 I T 1
A-25 01-019C-1230 0Oil Gauge Window +% 1
A-26 SC-0174-4122 Screw (11/64” n=40) Fgol ¢ A-2uaH(11/64" n=40) 4
A-27 01-112R~-1230 Rubber Plug (Small) AFubA (&) 31 (5) 6
A-28 01-110R-1230 Rubber Plug (Large) wa aeeiA(F) A (3) 3
A-29 01-006R -2350 Rubber Plug A x37] AW L5 1
A-30 01-010M-2350 Brand Mark For Arm A gk () 1
A-31 01-013M-137A | A Model Mark 2dllvlg 1
A-32 01-013M-137B | B Model Mark b 1
A-33 | 01-013M-235A | A-1 Model Mark AL 1
A-34 | 01-013M-235B | B-1 Model Mark 2dog 1
A-35 01-035P-1230 Machine Number Plate W 1
A-36 | 01-035P-7400 Setting Pin For A-35 Hag 7 2
A-37 01-011C-1230 | A, B Plug For Bed Hole 3% A% P 1 -
A-38 01-007R-2350 | A-1, B-1 Rubber Plug For Cable EdlzolE Alo] g bl IF 1
A-39 01-134A-1230 Slide Plate Ass'y nnEa(z) 1
A-40 01-035A-123A | A, A-1 Needle Plate A 1
A-41 01-035A-123B | B, B-1 Needle Plate LR 1
A-42 01-035A-235A Needle Plate (AL-Type) AR (HEL) 1
A-43 SC-A119-4119 Screw (11/647 n=40) Fgol FA #FLuA(11/64" n=40) 2
A-44 01-016C-1230 Bed Leg Front Wz g (R) 1
A-45 01-017C-1230 | A, B Bed Leg Rear He A (%) 1
A-46 01-015C-1230 Bed Leg Right Wz w3y 1
A-47 01-038W-1230 Spring Washer For A-46 Wl Bl AxE 9h4 2
A-48 SN-0112-4000 Nut (M8x1.25) § 7 E(M8X 1.25) ‘ 1
A-49 SC-0346-4113 Screw (M8x1.25) 77w o] REE(M8XL125) 1
A-50 01-015A-2350 | A-1, B-1 Cable Cover Alol & 7w 1
A-51 SC-0199-4118 | A-1, B-1 Serew (11/64” n=40) Fgo] Wul F-2uA(11/64" n=40) 2
A-52 01-011C-2350 | A-1, B-1 Cable Holder (5N) Aol & 7ol C(5N) 1
A-53 SC-0199-4118 | A-1, B-1 Screw (11/64” n=40) Eol Wul A2 AH(11/64" n=40) 1
A-54 01-009R-2700 | A-1, B-1 Cable Holder (6N) Aol ol A(6N) 1
A-55 SC-0199-4118 | A-1, B-1 Screw (11/64” n=40) Ego] Pl F&UAH(11/64" n=40) 1
A-56 40-014M-7507 | A-1, B-1 Cable Holder Aol Aol 1
A-57 SC-0199-4118 | A-1, B-1 Screw (11/64” n=40) F¥o] Wul 2&UAH(11/64" n=40) 1
A-58 12-016M-2350 | A-1, B-1 Earth Line ofx4d (2) 1
A-59 01-110R-1230 | A-1, B-1 Rubber Plug b aRabA(F) 3N4(3) 1

292RH
-1=292RHATCWL(E)

292R

A-1=292RATCWL(E)

A
B

N
(0]
T
E




Upper Shaft, Needle Bar, Thread Take-Up,
Synchronizer Mechanism
A/ HisO/ A2/ A3ZLI0INH 2H4

B-26

B-25

B-29 §

R
B-6 g4 B2 B-1

B
| i
Y

? 4
|

| = O

i

B30

Lo ]

I I |
B-46-2 B-46-1




RefNo| Parts.No | Note. |  Name of Parts = Qe iy
B-1-1 | 02-001A-1370 | A, B Main Shaft 4% 1
B-1-2 | 02-001A-2350 | A-1, B-1 Main Shaft &% 1
B-2 02-118W-1230 Collar For B-3 A% o 9A 1
B-3 02-020M-1230 Felt For B-1 4% 9E 1
_];:4 02-019W-1230 Washer For B-3 Az WE 94 1
B-5 02-017G-1230 Spring For B-7 4% 4% =249 axy 1
B-6 02-016R-1230 0O-Ring For B-7 4% 4% 239 23 1
B-7 02-015C-2350 Adjusting Valve For Lubrication A% 4 249 1
B-8 02-013R~1230 0il Stopper Rubber For B-1 A% g% v T 1
B-9 02-014W-1230 Washer For B-8 4% 718l 284 1
B-10 SC-0201-4517 Screw (5/16” n=24) S7he o] W& AH5/16" n=24) 1
B-11 02-025A-1230 Main Shaft Front Bushing 4% & ¥4 1
B-12 SC-0507-4515 Screw (15/64” n=28) E8o] WEA(15/64" n=28) 1
B-13 02-026A-1230 Main Shaft Center Bushing 4% F 24 1
B-14 SC-0507-4515 Screw (15/64” n=28) T ol WEYAH(15/64" n=28) 1
B-15 02-021A-1230 Main Shaft Collar 4% 7tet 1
B-16 SC-A129-4515 Serew (1/4” n=40) FEo] WEUA(1/4" n=40) 2
B-17-1 | 02-211A-1230 | A, B Main Shaft Gear 4% 7o (F4) 1
B-17-2 | 02-111A-1230 | A-1, B-1 Main Shaft Gear A% 7o (£%) 1
B-18 SC-A129-4515 Screw (1/4” n=40) F¥o] WEUA(1/4" n=40) 2
B-19 02-027A-1230 Main Shaft Rear Bushing A% 8 x4 1
B-20 SC-0507-4515 Screw (15/64” n=28) B 20| Y& bAH(15/64" n=28) 1
B-21 02-028C-1230 0Oil Seal For B-1 4% 09 4 1
B-22-1 | 02-003A-1370 | A, B Pulley Sl 1
B-22-2 | 02-003A-2350 | A-1, B-1 Pulley 9 1 &=
B-23 SC-0150-4122 Screw (15/64” n=40) FEol ¢ F2A(15/64" n=40) 2
B-24 SC-0188-4124 Screw (5/16” n=28) Eol vhalg F2uhah(5/16” n=28) 1
B-25 02-010A-235A A, A-1 Counterweight EEE]

B-26 02-001A-1230 | B, B-1 Counterweight PEL] 1
B-27 SC-A129-4515 Screw (1/4” n=40) FEol WEUAH(L/4 n=40) 1
B-28 SC-0504-4515 Screw (1/4” n=40) FEo| WEUAH1/4" n=40) 1
B-29 SC-0123-4422 Screw (9/32” n=28) Feo wa 2eba(9/32" n=28) 1
B-30 08-002A-123A A, A-1 Take-Up Lever Complete A7) 1
B-31 08-002A-123B B, B-1 Take-Up Lever Complete A7) 1
B-32 SC-0507-4515 Screw (15/64” n=28) B8] 9&14H(15/64" n=28) 1
B-33 02-005W-1230 | A, B Thrust Washer For B-25, 26 g7 94 1
B-34 04-006A-1230 Sliding Block For B-35 v oy w3 1
B-35 04-001A-235A | A, A-1 Needle Bar a2 1
B-36 04-001A-235B | B, B-1 Needle Bar s3] 1
B-37-1 | 04-008A-1230 A B Needle Bar Upper Bushing e 4F A 1
B-37-2 | 04-008A-2350 | A-1, B-1 Needle Bar Upper Bushing vhd 4 24 1
B-38 SC-0110-4115 Screw (15/64” n=28) F¥ol WEUAH(15/64" n=28) 1
B-39 04-009A-235A Needle Bar Lower Bushing ubEd & ®A 1
B-40 04-005C-1230 Thread Guide "A” v 24 Ao 1
B-41-1 | 04-002C-1230 | A, B Thread Guide For B-35, 36 v Ao 1
B-41-2 | 04-001A-2700 | A-1, B-1 Thread Guide For B-35, 36 w47 o] 1
B-42 SC-A131-4522 Screw (1/8" n=44) FRol A AL UA(1/8" n=44) 1
B-43 A, A-1 Needle uhy 1
B-44 B, B-1 Needle e 1
B-45 04-104R-1230 Rubber Cap For B-37-1, 37-2 uhd) 4 A bl 1
B-46-1 | 11-5000-3C53 A-1, B-1 SynchroHnizer Ass’y Aag ol (£) Servo 1
B-46-2 | 11-0000-4701 A-1, B-1 Synchronizer Ass'y Az ol d(x) NP 1
B47 | 01-019P-2350 | A-L, B-1 Guide Pin For D46 B Azz ol 71Fa e
B-48 01-020W-2350 | A-1, B-1 Washer - AR & ol 94 2
B-49 S$C-0109-4113 | A-1, B-1 Serew (M6X1.0) F7t7dgo] WEUAMEXLO) 2

292RATCWL(E)

292RH
292RHATCWL(E)

292R

-1

A
A-1
B

N
o
T
E




Upright Shaft & Lower Shaft Mechanism

NI2= & o= 2

C-6-2

C-29-1

C-28-1

C-30




.. | Assembly

Ref.No PartsNo o 17 i
C-1-1 | 07-003A-1230 | A. B Lower Shaft a3 1
C-1-2 | 07-003A-2350 | A-1, B-1 Lower Shaft &% 1
c-2 07-005M~-1230 Felt For C-1 3% "= 1
c-3 07-0045-1230 Set Screw For C-2 % HE Zo|uhit 1
C-4 44-015A-1230 | A, B Collar For C-1 29 Bz 2E 7 (=) 1
Cc-5 SC-0542-4515 | A, B Screw (11/64” n=40) Ego] HEUA(11/64" n=40) 2
C-6-1 | 07-004A-1600 | A, B Lower Shaft Bushing (Front) & o 24 1
C-6-2 | 07-002A-2700 | A-1, B-1 Lower Shaft Bushing (Front) B 1
c-7 SC-0361-4122 Screw (3/16” n=32) Fgol WA FLrta(3/16” n=32) 1
C-8 07-015G-1230 Spring For C-7 4% 29 A4 2x7 1
c-9 SC-0114-4515 Screw (15/64” n=28) F¥o HHEHA(15/64" n=28) 1
c-10 07-001A-2700 | A-1, B-1 Lower Shaft Bushing (Center) % F 24 1
c-11 44-019A-1230 | A-1, B-1 Collar(B) For C-1 2% = s 1
C-12-1 | SC-0542-4515 | A, B Screw (11/64” n=40) F¥o| ¥&11AH(11/64" n=40) 2
C-12-2 | SC-0104-4517 | A-1, B-1 Serew (11/64” n=40) 7Y o] HEUHAH11/64" n=40) 2
Cc-13 07-010A-1230 Lower Shaft Rear Bushing & 5 A 1
C-14 SC-0507-4515 Screw (15/64” n=28) F¥o] HFUIA(15/64" n=28) 1
C-15-1] 02-214A-1230 | A, B Lower Shaft Gear 3 3l 7o (F4h) 1
C-15-2 | 02-114A-1230 | A-1, B-1 Lower Shaft Gear #& 7o (54) 1 ©
C-16 SC-A129-4515 Screw (1/4” n=40) F o] WEuaH(1/4” n=40) 2
c-17 03-001A-1600 Upright Shaft 4% 1
Cc-18 03-002A-1230 Upright Shaft Upper Bushing A& 4 24 1
c-19 SC-0507-4515 Screw (15/64” n=28) o] WEUAH(15/64" n=28) 1
C-20 03-001A-2350 Upright Shaft Lower Bushing 4% & x4 1
c-21 SC-0507-4515 Screw (15/64” n=28) F o] W&1bAH15/64” n=28) 1
C-22-1 | 02-212A-1230 A, B Upright Shaft Upper Gear A& A 7o (FA4) 1
C-22-2 | 02-112A-1230 A-1, B-1 Upright Shaft Upper Gear A& A Jo(£4) 1
c-23 SC-A129-4515 Screw (1/4” n=40) &0 §EUA(1/4" n=40) 2
C-24-1| 02-213A-1230 A B Upright Shaft Lower Gear A& 8 Aloj(FA) 1
C-24-2 | 02-113A-1230 | A-1, B-1 Upright Shaft Lower Gear A3 3 Jlel(54) 1
C-25 SC-A129-4515 Screw (1/4” n=40) E8ol HEUAH(1/4" n=40) 2
C-26-1 | 07-007A-123A A Rotary Hook Ass’y 7}u} 1
C-26-2 | 07-003A-270A A-1 Rotary Hook Ass'y en:id 1
C-27-1 | 07-007A-123B | B Rotary Hook Ass'y 7ha} 1
C-27-2 | 07-003A-270B | B-1 Rotary Hook Ass'y 7hup 1
C-28-1| 07-008A-1230 | A, B Bobbin EL] 1
C-28-2 | 07-005A-2700 | A-1, B-1 Bobbin LR 1
C-29-1 | 07-006A-123A | A, B Bobbin Case Ass'y Bl Alo] A 1
C-29-2 | 07-004A-2700 | A-1, B-1 Bobbin Case Ass'y Bl Aol x 1
C-30 07-013A-1230 Hook Retainer 7hupto] 1
C-31 07-011W-1230 Spring Washer For»CfBZ 7hulitel 2hA 1
c-32 SC-0174-4122 Screw (11/64” n=40) FEol WA A haH11/647 Vn'=4o> 1 7

202R
= 292RATCWL(E)

292RH

-1= 292RHATCWL(E)

A
A-1
B

N
0]
T
E




Feed Mechanism
Tiol= ZHA|

#8 D-73

D-72

u
D-39 D-37

D-108

D-109

D-107-1ﬂ
)
o
<

D-49-}
D-30-2 D-30-1
'

D-100

< D47 ’
D-28_

==f D-90

® D-78-2

p-80-2Y§ O p77-2




RefNo | Parts.No |  Name of Parts . B e
D-1 06-012A-2350 Feed Roker Shaft <% 44 1
D-2 06-013A-2350 Bushing{Front) For D-1 4 A A XA 1
D-3 SC-0114-4515 | A, B Screw (15/64” n=28) F o] W& bA(15/64" n=28) 1
D-4 01-037R-1230 Rubber Cap For D-1 S F4ukA 1
D-5 06-040A-1230 i Rear Bushing For D-1 s 24(F) 1
D-6 SC-0114-4515 Screw (15/64” n=28) F o] WEUAH(15/64" n=28) 1
D-7 06-021R-1230 Rubber Flange Sddg ZfoA 2
D-8 06-008A-2350 Feed Rocker Y wy a¥a 1
D-9 SC-0307-4122 Screw (3/16” n=32) Fiol i ALA(3/16” n=32) 2
D-10 44-009C-1230 Retainer Plate For Oil Wick Az AA 1
D-11 SC-0133-4122 Screw (1/8" n=44) T¥o] Y& FLUA(1/8" n=44) 2
D-12 06-015A-2350 Feed Bar Yoy 1
D-13 06-014A-2350 Feed Bar Shait YO % 1
D-14 06-002W -2350 Washer For D-13 U 22 F 94 1
D-15 SC-0122-4522 Serew (15/64” n=28) Fol F3 F&uA(15/64" n=28) 1
D-16 06-007A-123A | A, A-1 Feed Dog U 1
D-17 06-007A-123B | B, B-1 Feed Dog 4 1
D-18 06-007A-235A Feed Dog{AL-Type) FUMTES) 1 |
D-19 SC-0130-4122 Screw (1/8” n=44) Tgo] ¢a LA (1/8" n=44) 2
D-20 06-017A-1230 Sliding Block and Shaft For D-12 U wd 29 1
D-21 06-011A-2350 Crank(Rear) For D-1 %4 U 2931(%) 1
D-22 SC-0497-4122 Screw (3/16” n=28) EEo] 9% 2&1pA(3/16” n=28) 1
D-23 06-004P-2350 Pin(A) For D-25 glelt A7 A W(A) 1
D-24 $C-0496-4122 Screw (11/64” n=40) Ego] ¢4 A2YA(11/64" n=40) 1
D-25 06-005A-2350 Feed Connecting Link(A) dole odF FA(A) 2
D-26 06-006A-2350 Feed Connecting Link(B) Fejx A4 2A(B) 2
D-27 06-009P-2350 Pin(B) For D-25, 26 dlolc A4 Y=z A(B) 1 &
D-28 06-003A-2350 Feed Regulation Link dole ¥ ¥ 1
D-29 06-007P-2350 Hinge Pin(A) For D-28 ol 24 3 FAA(A) 1
D-30-1 ! SC-0509-4515 | A, B Screw (15/64” n=28) Tl PEUAH(15/64" n=28) 2
D-30-2 | SC-0504-4515 | A-1, B-1 Screw (1/4” n=40) Fgol WEUA(1/4” n=40) 2
D-31 06-008P~2350 Hinge Pin(B) For D-28 golr 24 g3 Hz9U(B) 1
D-32 06-010P-2350 Pin(C) For D-26 FHolr oA 2l A(C) 1
D-33 $C-0175-4522 Screw (11/64” n=40) T2o] WA AL1bA(11/64” n=40) 1
D-34 06-023P~2350 Hinge Pin For D-74 dojr 24 9474 Rr x4 1
D-35 SC-0175-4522 Serew (11/64” n=40) FHol ¢ BLpA(11/64" n=40) 1
D-36 06-016A-2350 Feed Lifting Shaft £ 1
D-37 06-039A-1230 Front Bushing For D-36 Sd #A(AH) 1
D-38 SC-0114-4515 Screw (15/64” n=28) THo] HEAH(15/64" n=28) 1
D-39 01-037R-1230 Rubber Cap For D-36 sag $Aup 1
D-40 06-040A-1230 Rear Bushing For D-36 sdl 24(3) 1
D-41 SC-0114-4515 Serew (15/64” n=28) Eo] HEUAH15/64" n=28) 1
D-42 06-028A-2350 Crank(Front) For D-36 sl 2Y=(AH) 1
D-43 SC-0497-4122 Screw (3/16” n=28) E8o] ¢ 2211A(3/16” n=28) 1
D-44 SC-0173-4118 Screw (3/16” n=32) Z o] Wy 2e1}A(3/16” n=32) 1
D-45 06-038A-235A | A, A-1 Rear Crank For D-36 £d Z2HA(%) 1
D-46 06-041A-235B | B, B-1 Rear Crank For D-36 o 2ya(F) 1
D-47 SC-0497-4122 Serew (3/16” n=28) F8ol w2 AeA(3/16” n=28) 1
D-48 06-037P-1230 Hinge Pin For D-45, 46 LT E ] 1
D-49 SC-0175-4522 Screw (11/64” n=40) T o] A 2e1}a(11/64” n=40) 1
D-50 44-0000-1230 0il Wick o9 AR 1
D-51 44-029M-1230 Holder For Oil Wick 29 AA ~EH 2
D-52 06-050A-2350 A-1, B-1 Crank Ass'y For B/T Solenoid g4 Lol AYA(R) 1
D-53 06-044A-2350 A-1, B-1 Stopper For D-52 2E¥H 1
D-54 | 06-045A-2350 | A-1, B-1 Bracket For D-57 T A galeols napl 1
D-55 | SC-0109-4113 | A-1, B-1 | Serew (M6x1.0) $727 9 o] REE(M6X10) 3
D-56 | 01-020W-2350 | A-1, B-1 | Spring Washer For D-55 [ 4zz v 2x7 94 3 T
D57 | 06-048A-235A | A-1, B-1 Backiack Solenoid Ass'y 47 Zowo]£(%) Servo 1 |
D-58 SC-0166-4119 | A-1, B-1 Screw (M5x0.8) E2o] FA AL1pAH(M5X0.8) 2
D-59 | 11-019M-2350 | A-1, B-1 | Tube For D-57 Folxolt £ 1 1 )
D-60 | 11-018M-2350 | A-1 B-1 | Plug For D57 Solxolt 1 1

(E)

292R
292RH
292RHATCWL(E)

-1

A-1=292RATCWL

A
B

N
o
T
E




Feed Mechanism
IIoI= ZHA

D-68 §

Dl

#} D-77-1

D-80-1
Y Sp-78-1
D-75-1 10:
= (0~

D-66 § D-108
D-100 v D782
D-109 g \
p-80-2YY © p77-2

D-38

]
D39 D37 E—
D-45 [
D-48 =y o [

D-30~g [;-304 D-28

D-29 ke
D-33 4 &=

D50

1

D-49— { § D-47

D-30-1
8 8D-30-2




RefNo| Parts.No | Note. ~ Name of Par B g
D-61 | 06-031G-2350 | A-1, B-1 | Feed Regulating Spring Holt 24 BC £zd T 1 k
D-62 06-029A-2350 | A-1, B-1 Holder For D-61 o]t 2% BT Az o 1

D-63 06-051R-1600 | A-1, B-1 O-Ring 43 g% o3 1

D-64 SC-0316-4124 | A-1, B-1 Serew (11/64” n=40) T vy A2UA(11/64" n=40) 1

D-65 06-003A-2500 Feed Rocker Shaft Connecting Rod 43 o]& R 1

D-66 SC-0496-4122 Screw (11/64” n=40) E¥ol A ALY A(11/64" n=40) 1 N
D-67 06-001A-235A | A, A-1 Feed Cam(A) slel= 7 (A) 1

D-68 06-001A-235B | B, B-1 Feed Cam(B) Fejx 7 (B) 1

D-69 SC-0129-4515 Screw (1/4” n=40) Fgo] WHEUAH1/4" n=40) 2

D-70 06-103C-235B Stopper C-Ring 292 (428) 1

D-71 06-054A-1230 Crank Rod Complete a#a £ 1

D-72 06-111A-2350 Feed Cam(C) slolz A(C) 1

D-73 SC-0504-4515 Screw (1/4” n=40) E8o] W& AH(1/47 n=40) 2

D-74-1 | 06-022A-1370 A, B Feed Regulating Rod Il 247 2T 1

D-74-2 | 06-022A-2350 | A-1, B-1 Feed Regulating Rod slolt 247 £t 1

D-75-1 | 06-021A-2350 | A, B Feed Adjusting Shaft dolr 247 % 1

D-75-2 | 06-121A-2350 | A-1, B-1 Feed Adjusting Shaft slol 24 & 8RS 1

D-76 04-009C-3710 E-Ring For D-75 E-%(45) 3

D-77-1 | 06-020A-2350 | A, B Collar For D-75-1 solz 247 % 7 1

D-77-2 | 06-120A-2350 | A-1, B-1 Collar For D-75-2 ez 247 % HA e 1

D-78-1 | SC-A129-4515 | A, B Screw (1/4” n=40) E8o] YEuUAH1/4" n=40) 2

D-78-2 | SC-A308-4517 | A-l, B-1 Screw (1/4” n=40) $7h7-9 Bo] W& UA(1/4” n=40) 1

D-79-1 | 06-019A-1370 | A, B Feed Regulating slelz 247 1

D-79-2 | 06-017A-2350 | A-1, B-1 Feed Regulating (235) Folr xH7](235) 1

D-80-1 | SC-0174-4122 | A, B Screw (11/64” n=40) F8o] 4 Aeua(11/64" n=40) 1

D-80-2 | SC-0174-4122 | A-1, B-1 Screw (11/64” n=40) FEo] WA 22uA(11/64" n=40) 2

D-81 06-018A-2350 Shaft For D-79 dolt 237 % 1 €
D-82 06-043R-1230 0O-Ring For D-81 slele 247 ¥4 o8 2

D-83 SC-0507-4515 Screw (15/64” n=28) F 8o} HEA(15/64” n=28) 1

D-84 . 06-037A-1370 Shaft For D-79 dolc 24 ol & 1

D-85-1 | 06-010R-1230 | A, B O-Ring For D-84 cholgt % 937 1

D-85-2 | 06-010R-1230 | A-1, B-1 O-Ring For D-84 thojd & 29 2

D-86 06-026P-1230 Feed Regulator Dial Pin thol & 1

D-87 06-027G-1230 Feed Regulator Dial Spring thojd Axmyl 1

D-88 06-038C-235A | A, A-1, B-1 | Feed Regulating Dial thol ot () 1

D-89 06-038C-235B | B Feed Regulating Dial thojok BH(Z) 1

D-90 SC-0193-4122 Screw (3/16” n=28) E8o] W7 o}a(3/16” n=28) 1

D-91-1 | 06-046A-1230 | A, B Feed Regulator Arm AR e zWA(R) 1

D-91-2 | 06-046A-2350 A-1, B-1 Feed Regulator Arm a1 Yw ZBWA(R) 1

D-92 06-034P-2350 | A-1, B-1 Pin For D-91-2 A7 Ay 3493 289 9 1

D-93 06-055R-2350 | A-1, B-1 Roller For D-92 A7 v YA 2w AT 1

D-94 06-033M-3800 | A-1, B-1 E-Ring For D-92 EY 23 29 E¥ (43) 1

D-95 SC-0184-4118 Screw (3/16” n=28) FEo] du 2&A(3/16” n=28) 1

D-96 SC-0174-4122 Serew (11/64” n=40) E8ol WA 221} AH11/64" n=40) 1

D-97 06-032A-2350 Shaft For D-100 RSO S 1

D-98 06-042R-1230 Packing For D-97 e oF 1 -
D-99 06-053W-1230 Corrugated Washer For D-100 alu b4 1

D-100 06-033A-2350 Reverse Feed Control Lever CRI 1

D-101 SC-0186-4118 Screw (3/16” n=32) Ego] W 2&1}AH(3/16” n=32) 1

D-102 SC-0185-4124 Screw (3/16” n=32) FEo] vy 2ALuaH(3/16” n=32) 1

D-103 | 01-014A-2350 | A-1, B-1 Stopper For D-100 A7 dy 2 1

D-104 SC-0199-4118 A-1, B-1 Screw (11/64” n=40) Egol ] A&} AH(11/64” n=40) 2
D-105-1| 06-025C-1230 A'B Retainer Plate A for D-107-1 dlu] 228 Ao 1
D-105-2| 06-035C-2350 | A-1, B-1 Upper Spring Holder For D-107-2 A4 AW 2w Aol (4) 1
D-106-1| SC-0497-4122 | A, B Screw (3/16” n=28) Fol W3 2 e1bAH(3/16” n=28) 1
D-106-2| SC-0307-4122 | A-1, B-1 Serew (3/16” n=32) EHol A A2 4(3/16” n=32) 1
D-107-1| 06-024G-1230 | A, B Spring For D-100 A7 g Axg 1
D-107-2| 06-056G-2350 | A-1, B-1 Spring For D-100 A4 4w 229 1

D-108 | 06-040S-1600 Adjusting Serew For D-107 £z Ao Fihat 1 ]
D-109 SN-0101-4000 Nut (11/64” n=40) $Z Y E(11/64" n=40) 2 B

292RHATCWL(E)

292RH

292R

-1

A-1=292RATCWL(E)

A
B

Z O =i




Press Bar & Tension Release

Mechanism

s=EU/ E==T| &

E-9

MHRRIAINS

m
4

NN

m
&

MWW IR

E-48

m
»

VAW

E-45




RefNo| Parts.No | Note.  Name of Parts o (
E-1 05-001A-1230 Presser Bar FEd 1
E-2 05-011A-1230 Bushing For E-1 FEU £4 1
E-3 05-002R-1230 Rubber Cap For E-2 w2 ¥4 A 1
E-4 44-017C-1230 Retainer For Oil Tube 35 Jholz ol 1
E-5 05-007C-1230 Presser Regulator Bar 44 zA% 1
E-6 05-003G-235A A Presser Spring Inner FEY Axy 1
E-7 05-003G-235B B Presser Spring Inner FEU Axdy 1
E-8 05-003G-235A A-1 Presser Regulation Spring sty =AW Ax¥ 1
E-9 05-003G-235B B-1 Presser Regulation Spring g8 23 Axd 1
E-10 SC-0339-4125 Screw (9/16” n=20) TEo] TIWA AL UA(9/16” n=20) 1
E-11 05-002C-2500 Presser Adjusting Nut g zAA UE 1
E-12 05-005A-1600 | A, A-1 Hinged Foot Complete =E(=) 1
E-13 05-012A-1230 | B, B-1 Hinged Foot Complete LFe(z) 1
E-14 S$C-0157-2118 Screw (9/64” n=40) F3o] Wu] FLpAH(9/64" n=40) 1
E-15 05-003A-1370 Holder For E-1 FEU ol 1
E-16 01-010A-1600 Thread Guide For Frame AlAol B 1
E-17 SC-0498-4122 Screw (11/64” n=40) Ego] @A FebA(11/64” n=40) 1
E-18 SC-0531-4125 Screw (9/64” n=40) Fgo] SE9A A2UAH9/64" n=40) 1
E-19 05-006A-1370 Presser Bar Lifter Lever FEd &8 1
E-20 S$C-0499-4515 Serew (11/64” n=40) Z ol WEUAH11/64" n=40) 1
E-21 05-007A-1600 Cam Shaft For E-19 e &9 AR 1
E-22 40-007W-1600 Washer For E-21 A 537 % 944 1
E-23 05-008R-1600 0il Seal For E-21 FEd &8s A% 294 1
E-24 40-004A~2350 Shaft For E-28 A &3 & 1
E-25 $C-0499-4515 Screw (11/64” n=40) T o] WEUAH11/64" n=40) 1
E-26 05-009A-1600 Knee Lifter Plate e ol 1
E-27 40-007W-1600 Washer For E-24 A 537 % 44 1 =
E-28 40-001A-2350 Thread Tension Release Plate A 537 (#) 1
E-29 40-003G-2350 Spring For E-28 A 527 223 1
E-30 40-002C-2350 E-Ring For E-28 A %37 ol #4 E(48) 1
E-31 04-009C-3710 E-Ring For E-24 E-3(45) 1
E-32 40-002C-1600 Stopper For E-28 4 537 2E9 1
E-33 40-004W-1600 Washer For E-32 4 537 289 94 1
E-34 SC-0506-2111 Serew (9/64” n=40) %7 B2E(9/64" n=40) 1
E-35 43-002G-2350 Connecting Rod For E-26 FEd 8] A28 1
E-36 43-0175-1600 Hinge Screw For E-26 FEU g8 A% b (4) 1
E-37 04-009C-3710 E-Ring For E-36 E-#(45) 1
E-38 43-012A-2350 Knee Lifting Link g 23 ¥Ua 1
E-39 43-016S-1600 Hinge Screw For E-38 FE &7 A chbA(d) 1
E-40 04-009C-3710 E-Ring For E-39 E-#(¢5) 1
E-41 SN-0115-4000 Nut (3/16” n=32) 49 E (3/16" n=32) 1
E-42 43-0145-2350 Hinge Screw For E-38 75 7 43 g4 1
E-43 06-051R-1600 O-Ring 42 4y % 0y 1
E-44 04-009C-3710 E-Ring For E-42 E-#(¢5) 1
E-45 43-011C-2350 Knee Lifting Rod F2 &9 % 1
E-46 43-013S5-2350 Hinge Screw For E-38 2z 28 8 hig 1
E-47 SN-0115-4000 Nut (3/16” n=32) 474 E (3/16" n=32) 1
E-48 40-005A-2350 | A-1, B-1 Tension Release Cable A 537 Aol &(x) 1 E-48
E-48-1| 40-102A-2350 | A-1, B-1 Wire Rope Sfojo] 4= 1 Ass'y
E-48-2 | 40-101A-2350 | A-1, B-1 Cable A7) Aol 1
E-49 | 40-003A-2700 | A-1, B-1  |Connecting Bolt For E-48 Aol 44 ¥E 1
E-50 40-004C-2700 | A-1, B-1 Nut(A) For E-48 7 Aol A4 UE (A) 1
BE-51 40-005C-2700 | A-1, B-1 Nut(B) For E-48 Aol o4 vE (B) 1
E-52 10-035A-2700 A-1, B-1 Operating Lever For Thread Release A Ex) A% Ay 1
E-53 10-038A-2700 | A-l, B-1 Cam Driving Lever 7 A% de 1
E-54 10-039A-2700 | A-1, B-1 Collar For E-53 A A% et 1
E-55 SC-0164-4517 | A-1, B-1 Screw (M5x0.8) S 7hFH Bo] wWEpA(M5X0.8) 1
| E-56 10-034A-2700 | A-1, B-1 Pipe For Thread Release Lever A 537 W ol 1
E-57 10-041W-2700 | A-1, B-1 Flat Washer 3 94 1
E-58 10-042C-2700 | A-1, B-1 | O-Ring 23 (P11) 1

292RATCWL(E)

292RH
B-1=292RHATCWL(E)

292R

A
A-1
B

b

N
0]
T
E




Thread Trimmer Mechanism

NE ZH 292RATCWL(E)

F-22 =

mW
off 2T
F-15
?W = P F-53 F-50
L NEe |

F-16 ¢ A F17
F-23 .

F13{ 3} F-4 KE §
St

] —— b
F-24 H F-25 F.48

F-22 3 ﬁ F2l g\,} F-27
e ‘ , 11 Fa7




RefNo | Parts.No | Note.  Name of Parts = :, e Qty As;sﬁgfﬂy;
F-1 10-001A-2700 Fized Mes T A 1
F-2 SC-0301-4119 Screw (9/64” n=40) Fgo] FTHA AL HAH9/64” n=40) 1
F-3 SC-0137-4222 Serew (1/8” n=40) ol B3 AL2UA(1/8" n=40) 1
F-4 SN-0103-4000 Nut (1/8” n=40) 57 UE(1/8" n=44) 1
F-5 10-005A-2700 Thread Detachable Plate A e A 1
F-6 5C-0199-4118 Screw (11/64” n=40) Fo] Wul A &UA(11/64” n=40) 1
F-7 10-006A-2700 | A-1 Rotary Mes BRLES 1
F-8 10-006A-235B | B-1 Rotary Mes 3 Aol & 1
F-9 SC-A154-4114 Serew (11/64” n=40) HA ve BEE(11/64" n=40) 2
F-10 10-009C-2700 Stopper C-Ring 247 (415) 1
F-11 10-010W-2700 Washer For F-12 Ad &, o4 1
F-12 10-008A-2700 Holder For F-7 A & 1
F-13 10-011A-2700 Needle Bearing g ol 1
F-14 10-012A-2700 Connecting Link AR = 1
F-15 10-1138-2700 Pivot Screw For F-14 A a3 ghla(d) 1
F-16 SN-0101-4000 Nut (11/64” n=40) 7P E(11/647 n=40) 1
F-17 10-013S-2700 Pivot Screw For F-14 Ad @3 g (L) 1
F-18 10-015A-2700 Thread Trimmer Lever AL dlv 1
F-19 SC-0183-4122 Screw (15/64” n=28) FEel ¢ ALab(15/64" n=28) 1
F-20 10-033A-2700 Reversal Cam A (K1895) 1
F-21 10-050A-2700 Thread Trimmer Gear Assembly AR 7l (£) 1
F-22 SC-0317-4517 Screw (15/64” n=28) F7h7 vl o] 1 FUAH(15/64" n=28) 4
F-23 10-017A-2700 Thread Trimmer Shaft N 1
F-24 10-016A-2700 Bushing For F-23 AR & A 1 e
F-25 SC-0507-4515 Screw (15/64” n=28) E8o] WEUA(15/64" n=28) 1
F-26 10-027A-2700 Spring Guide Az ohl 1
F-27 10-026G-2700 Spring For F-28 £AEH ) Axg 1
F-28 10-022A-2700 Stopper Lever 2 EH 1
F-29 12-004C-2350 Stopper Pin ~xH H(3x14) 1
F-30 10-023A-2700 Collar For F-28 &3 4y sbet 1
F-31 10-024C-2700 Collar Shaft For F-28 ~59 v 7 & 1
F-32 05-014C-1230 Stop Ring For F-31 A4 EY (44) 1
F-33 SC-0324-4413 Screw (1/4” n=40) 77y gl BEE(1/4" n=40) 1
F-34 10-028G-2700 Spring For F-35 AAFE7 o (B) Axd 1
F-35 10-029A-2700 Thread Trimmer Gear “B” A4 757101 (B) (K1896) 1
F-36 10-018A-2700 Stopper 224 (K1886) 1
F-37 SC-0190-4111 Serew (3/16” n=32) $7F BEE(3/16” n=32) 2
F-38 10-020W-2700 Washer For F-37 2235 3 %4 2
F-39 10-021R-2700 Cushion Rubber (A) For F-36 25 T4 1F 1
F-40 01-008R-2350 Cushion Rubber F4 3% 1
F-41 10-044A-2700 Trimmer Solenoid Assembly A4 Ed kol (x) 1
F-42 10-045A-2700 Solenoid Base Edl ko]t WA 1
F-43 SC-0173-4118 Screw (3/16” n=32) Ego] iyl 2Fe}a(3/16” n=32) 2
F-44 10-036A-2700 Clutch Lever 284 ey 1
F-45 10-020W-2700 Washer For F-47 259 3 94 1
F-46 10-037G-2760 Spring For F-44 Fyx A2z 1
F-47 10-043S-2700 Pivot Screw For F-44 34 4y g 1
-48 01-012A-2350 Bobhin Presser Bar Hul oty 1
F-49 01-013C-2350 Lever ) v} 1
F-50 01-014C-2350 Holder For F-48, 49 all ] g of 1
F-51 SC-A131-4522 Screw (1/8” n=44) Egol WA A28 n=44) 4
F-52 01-005A-2350 Bed Leg Rear o S (%) 1
F-53 01-015C-2350 Spring For F-48 Byl obE Az 1
F-54 06-020C-7400 E-Ring ( $86) E-2 (46) 1
F-55 01-016R-2700 Stopper Rubber For F-48 Byl gfdy AEy 1
F-56 SC-0508-4515 Screw (15/64” n=28) i

292RH
B-1=292RHATCWL(E)

202R
= 292RATCWL(E)

A
A-1
B

N
0]
T
E




Reverse Button Mechanism

ozl =28 2 202RATCWL(E)

G6 g7 G8 G10 gg G-10 G-11 G-13 G-14
= = O = 0 > 15
G-3 G-4 G-5
P
G-18
| Assembly
~ No.
G-1 12-003A-2350 Reverse Botton
G-2 12-104C-2350 Stopper Pin Z A(2%6) 1
G-3 12-006C-2350 Nut For G-4 43 28 & A FvE 1
o
G-4 12-005A-2350 Guide Bushing For G-1 A7 med & chi x4 1
G-5 05-014C-1230 Stop Ring For G-1 A4H E(44) 1
G-6 12-009C-2700 Reverse Selection Botton 2E(B) 1
G-7 12-005A-2700 Shaft For G-6 wE A& 1
G-8 12-008G-2700 Spring For G-6 HE(B) $% 2xd 1
G-9 12-006S-2700 Support Screw For G-6 2E AA v 1
G-10 | 12-007C-2700 Nut For G-9 BEl A4 Y E 2
G-11 | 06-033M-3800 E-Ring For G-7 4 2H 29 % EY(43) 1
G-12 | 12-001A-2350 Botton Case HE Ale]& 1
G-13 12-010R-2350 Insulated Rubber(B) For Switch 2912 WA Ad 1%(B) 1
G-14 12-009R-2350 Insulated Rubber(A) For Switch 292wl A pT(A) 1
G-15 | 12-002C-2350 Cover For G-12 BE slol & 7up 1
G-16 12-007A-2350 Reverse Botton Switch a9 uEl ~93 1
G-17 | 12-008C-2350 Pushing Plate For G-16 A2 wEl ~93% R34 1
G-18 SC-0336-4125 Screw (1/8” n=44) E2o] SA e AH{1/8" n=44) 2
G-19 | 12-004A-2700 Reverse Selection Switch ~91% 1 NOTE;
G-20 | SC-0337-4125 Screw (M2x0.4) E¥ol T2t A (M2%0.4) 2 A=KM-137A
A-1=KM-235A
- B=KM-137B
G-21 | 12-017M-2350 Cable For G-16, 19 3|4 Aol % (2) 2 B-1=KM-2358




Thread Wiper Mechanism

olH A 292RATCWL(E)

292RATCWL(E)

292RH
292RHATCWL(E)

292R

H-19 H-18 15
N
Ré:f.N:q’ PadsNo P Name cfParts . % 5 %‘ ; Q‘ ty Assi;gbly
H-1 11-003C-2700 Wiper EUE 1
H-2 11-004A-2700 Wiper Rotary Shaft ghold JA% 1
H-3 $C-0130-4122 Screw (1/8” n=44) Fo] g B2baH(1/8" n=44) 1 @
H-4 11-001A-2700 Holder For H-2 shol#l B & 7}l (K1900) 1
H-5 SC-0174-4122 Screw (11/64” n=40) EEo] 3 A2uA(11/64" n=40) 1
H-6 11-005A-2700 Wiper Crank Spol# AYA 1
H-7 SC-0105-4517 Serew {M4x0.7) §zF gl HEUA(MEX0.7) 2
H-8 11-009A-2350 Crank Rotary Plate aya A 1
H-9 11-013P-2700 Hinge Pin For H-8 EEEREE R FE] 1
H-10 | 06-033M-3800 E-Ring For H-9 4 T 24% BY(43) 2
H-11 11-008A-2700 Crank Rotary Regulator Plate aya A x4 1
H-12 | 11-010S-2350 Hinge Screw For H-8 stolel A# A A iy 1
H-13 | SC-0173-4118 Serew (3/16” n=32) Fgol ul H-21hAH(3/16” n=32) 1
H-14 | 11-012A-2700 Connecting Rod For H-8 Mg A4 2& 1
H-15 | 11-015A-2700 Wiper Solenoid Assembly Shol#] Fall o] E(x) 1
H-16 11-019G-2700 Solencid Tension Spring %y ol Az 1
H-17 | 11-014A-2700 Solenoid Bracket Ldlole B8R v 1 ‘
H-18 | 11-017W-2700 Flat Washer Fdlwol R Hel4 4
H-19 | 11-016W-2700 Spring Washer Felole HH 2w oy 4
H-20 | SC-0196-4118 Screw(M3x0.5) %%:;;;;;:%LHHMSXO.S) 4
H-21 | SC-0175-4522 Screw {11/64” n=40) FEol W3 A2uA(11/64" n=40) 2
H-22 | 11-021A-2700 Cover For H-17 B %ﬂliholv;'”%'i} A 1 o
H-23 | SC-0199-4118 Screw (11/64” n=40) Fo] W] FLrbAH(11/64" n=40) 2

-1

A
A-1
B

N
o
T
E




EA|

1
[

c
o
—
]
L
—
Q0
S
-

A1
=TT

1168 ) 11415

-8

R

1-13




’Ref’:Né : ‘,Pkaftks.kNo N‘éte‘. ‘kN?am‘e\"’:G‘fj Parts . § ' ] a ty ‘Assc[eqrgfaly
I-1 44-150A-2350 Oil Pump Ass’y 29 H=x(x) 1
I-1-1 44-012A-2350 0il Pump Body 29 H= ZA 1
I-1-2 | 44-011W-1600 Washer For [-1-3 29 Hz B4 A A 3
I-1-3 | SC-0528-4125 Screw (9/64” n=40) Ego] T A2 A(9/64" n=40) 3
1-1-4 44-010C-1600 Nipple For Qil Return Pipe 315 slolx Y& 1
I-1-5 44-009C-1600 Nipple For Lower Shaft % F9% s 1
I-1-6 44-026A-1230 Impeller ol e} 1
1-1-7 44-117A-1230 Piston HrE 1
1-1-8 | 44-118G-1230 Piston Spring _ JEE 227 1
-1
1-1-9 44- 1195-1230 Pin Screw For I-1-8 Hal axyy st 1 Ass'y
1-1-10 | 44-120P-1230 Pin For I-1-8 9 &E ~2ZYIA(RP2X8) 1
I-1-11 | 44-004C-2350 0il Pump Cover 29 "= Ay 1
I-1-12 | 44-024C-1230 0il Pump Cap 29 ¥ 9 A 1
%
1-1-13 | 44-005C-2350 Magnet Holder 244 Aol 1
I-1-14 | SC-0120-2118 Screw (11/64” n=40) Fo] Wiul FLuaH(11/64” n=40) 4
1-1-15 | 44-019A-1230 Collar For Impeliler Shaft 249 H= gz 1
1-1-16 | SC-0512-4515 Screw (11/64” n=40) F8ol W& UAH11/64” n=40) 2
1-1-17 | 44-001A-2350 Oil Pump Bracket 29 Hxz ueAg 1
1-2 SC-0192-4122 Screw (3/16” n=28) E¥o] & 22U (3/16” n=28) 3
1-3 44-016G-1230 Spring Joint 29 ¥ 2QE Az2¥ 1
1-4 44-015A-1230 Collar For I-2 2% Hx z9E sz 1
-5 SC-0512-4515 Screw (11/64” n=40) F8o] WEUAH(11/64" n=40) 2
1-6 44-002A-2350 Main Shaft Oil Pipe Ass'y A% 3% dox 1 N
-7 44-012C-1230 0il Return Tube 35 stolz 1
1-8 44-003A-2350 Lower Shaft Oil Pipe 32 4 golz 1
-9 44-017A-1600 Holder For -7 3§ sholx Aol 1
I-10 SC-0543-4525 Screw (11/64” n=40) Teol FI9 H2A(11/64” n=40) 1
I-11 44-020A-1600 0il Shield Wt gk 1
1-12 SC-0174-4122 Serew (11/64” n=40) ol WA A2 411/64" n=40) 1 «
1-13 02-003A-2700 Nylon Clip tho] & ¥ 2

)
“;‘

SmE
FEE
NN
oy
o T
< <m

N
o
T
E




Accessories
OINIAIZ] ZHA|

tJ-32

J41 o
J-39]  } J3s
N

g J-36




RefNo | Parts.No Note. Name of Parts = o Qty &s;rgbly
J-1 91-001C-1230 Accessory Box oA AbE] Eha 1
J-2 91-008C-1230 0il 2.4 A 1
J-3 91-011C-1230 0il Tank R 1
J-4 01-013R-1230 Head Support Rubber “B” A T (£) 2
J-5 01-041R-1230 Head Support Rubber "A" A ¥ (F) 2
J-6 01-042R~-1230 Rubber Cushion For Hinge A 2D 2
J-7 01-043C-1230 Head Hinge ik 2
J-8 91-006C-2700 A, B Sewing Machine Cover wf AW (&) 1
J-9 91-002C-1230 Driver (Large) o}l () 1
J-10 91-003C-1230 Driver (Middle, Small) cifol vl (F, 4&) 1
J-11 41-002A-1230 | A, B Spool Holder A Zol(x) 1
J-12 01-035A-123A | A, A-1 Needle Plate E Ry 1
J-13 01-035A-123B | B, B-1 Needle Plate ER 1
J-14 01-035A-235A Needle Plate(AL-Type) A2 g) 1
J-15 43-010A-1600 Knee Base Rubber & 98 Ay 1
J-16 44-011R-2350 Cap For J-15 29 R4 wx 1
J-17 Nail b 5
J-18 07-008A-1230 | A, B Bobbin il 2
J-19 Needle g AY 1
J-20 Needle vy By 1
J-21 91-012C-1230 Head Support Pole v Al Wk 1
J-22 91-004C-1230 Cloth Guide A5 1
J-23 SC-0204-4124 Screw (9/64" n=40) FHo] uholy AL} AH(9/64” n=40) 6
J-24 44-010C-1230 Magnet A4 2
J-25-1 | 60-001A-2350 Belt Cover(A) e 7w (A) 1
J-25-2 | 60-002A-2350 Belt Cover(B) e Au(B) 1
J-25-3 | 60-003A-2350 Belt Cover(C) dE Au(C) 1
J-25-4 | 60-004A-2350 Belt Cover(D) #E 74(D) 1 J-25
J-25-5 | SC-0543-4525 Screw (11/64" n=40) Tio] & ALUA(11/64" n=10) 6 sy
J-25-6 | 01-017W-1600 Washer For 25-5 A7 2 94 2
J-25-7 | 91-601S-3400 Screw Bl 2
J-26 44-012C~-1230 0il Return Tube 3 dolx 1
J-27 41-001A-1230 Bobbin Winder Ass'y A Z) 1
J-28 44-012A-2500 0il Pan 29 1
J-29 44-003M-1230 0il Pan Gasket 2 A AAaA 2
J-30 SC-0347-4122 Screw (M8x1.25) Lo ¢a FLyaAH{MEx1.25) 1
J-31 44-005R~-1230 Packing For J-29 R I ] 1
J-32 44-032C-1230 Oil Pan Nipple CRIE N E-3 1
J-33 SC-0509-4515 Screw (15/64” n=28) E 2ol WELA(15/64" n=28) 1
J-34-1 | 43-106C-1600 Knee Lifter Shaft rg 1% 1
J-34-2 | 43-101R-1600 Knee Lifter Pad & ¥ 1y 1
J-34-3 | 43-102C-1600 Knee Lifter Pad Insert Plate FE o 3R gho] 3 1
J-34-4 | 43-101A-1230 Holder For J-34-2 5 0 3% o4 92 1 7-34
J-34-5 | 43-1088-1230 Set Screw For J-35 AR E A 1 Ass'y
J-34-6 | 43-106C-1230 Knee Lifter Arm Joint Complete & WA A ayga 1
J-34-7 | SC-0181-4116 Screw (5/16” n=18) A " EGA (5/16” n=18) 2
J-34-8 | 43-108C-1600 Shaft For J-37 Hoid % 1
J-35 43-009C-1600 E-Ring (49) Aojd % A(EE ¢9) 1
J-36 43-008G-1600 Spring For F-37 Aojd £zl 1
J-37 43-007A-1600 Knee Lifting Controller EEE 1
J-38 5C-0106-4111 Serew (15/64” n=28) %7 B-2E (15/64" n=28) 1
J-39 SC-0545-4518 Screw (15/64” n=28) 2ol Wul F21hab(15/64" n=28) 1
J-40 SC-0546-4518 Screw (15/64” n=28) As. 2 o] du] A& upAH(15/64" n=28) 1
J-41 SN-0105-4000 Nut (15/64” n=28) F7h] 2(15/64" n=28) 2
J-42 91-006C-2700 A-1, B-1 Sewing Machin Cover ol A2 e (o) 1
J-43 07-005A-2700 | A-1, B-1 Bobbin 2
J-44 11-003C-2700 | A-1, B-1 Wiper 1
J-45 10-001A-2700 | A-1, B-1 Fixed Mes 1
J-46 91-005C-2700 | A-1, B-1 Box Spanner 2ajv 1
J-47 91-001C-2700 | A-1, B-1 Wrench (2mm) 1
J-48 91-004C-2700 | A-1. B-1 Wrench (2.5mm) 1
J-49 91-003C-2700 A-1, B-1 Wrench (3mm) 1
J-50 91-002C-2700 A-1, B-1 Wrench (5mm) 1
J-51 02-003A-2700 | A-1, B-1 Nylon Clip 3
J-52 | 91-007A-2302 | A-1, B-1 Thread Stud Ass y 1

292R
292RH
292RHATCWL(E)

A-1=292RATCWL(E)

A
B
B-1

N
(0]
T
E




Program Unit Box & Automatic Presser Foot Lifter
T2 RLIE BiA 2 Ais FE=22! 2|

2358R)

K-37 T

K-56 ©

K-49 &

K-57 <

i
- i | T —

K-32 | K-48 B -5 K64
. K-63

«-40 Q Q K-39

ks 3 3K

% K-46
K-47 ,

K-61 &=

4 K-33-1

O===50

K-50 K-41 K-50

-

KM-235 Type

[ - Special Type




K-1-1 Program Unit Box 1
K-1-2 Program Unit Box 1
K-1-3 Program Unit Box 1
K-1-4 Rubber din Cap 1
K-1-5 Membrane S/W 1
K-2 Cable For P/U Box 1
K-3 Bracket For Program Unit Box(KM-235) 1
K-4 Bracket For P/U Box (Special Type) 1
K-4-1 Bracket For P/U Box(KM-250) 3
K-4-2 Bracket For P/U Box(Other Company Type) 1
K-4-3 Bracket For P/U Box(9577) 1
K-5 Screw For P/U Box 1
K-6 Anti-Vibration Bolt(KM-235) 1
K-7 Rubber Cap For Anti-Vibration bolt 4
o K-8 Screw For P/U Box(Special) 1
K-9-1 Auto Knee Lifter Solenoid Case 1
K-9-2 Auto Knee Lifter Solenoid Cover 1
K-10 Screw For C-9 Bracket 1
K-11-1 Shaft(B) For_Solenoid 1
K-11-2 Shaft(A) For Solenoid 1
K-12 Fixing Plate For Stroke 4
K-13 Screw For C-12 1
K-14 Solenoid Shaft Connecting Rod. 1
K-15 Nut For C-14 4
K-16 Ball Joint (Right) 1
K-17 Ball Joint (Left) 1
K-18-1 Middle conneting bar (KM-235) 1
K-18-1 Middle conneting bar (Special) 1
K-18-1 Middle conneting bar (KM-560-7) 1
K-19 Nut(R) For C-18 1
K-20 Nut(L) For C-18 1
K-21 Knee Lifting Shaft 1
K-22 Sticker For Auto Knee Lifting Sol. 1
K-23 Fixing Nut For C-6 1
K-24 Screw For P/U Box Bracket 2
K-25 Spring Washer For P/U Box Bracket 2
K-26 Nut For C-21 1 &
K-27-1 Cable For Auto Knee Lifting Solenoid 1 )
K-27-2 Connector Pin 2
K-28 Plug For Auto Knee Lifting Solenoid 1
K-28-1 Tube (C) 1
K-29 Guide Bushing For Cable 1
K-30 Rubber Washer 1
K-31 Pedal Base 1
K-32 Spring Housing 1
K-33 Pedal Control Lever 1
K-33-1 Pedal Control Lever(Ass'y) 1
K-3¢ Tension Spring For Pedal 1
K-35 Pressure Spring For Presser Foot 1
. K-36 Pressure Spring For Thread Trimming 1
o K-37 Pressure Control Screw For Thread Trimming 1
K-38 Pressure Control Screw For Presser Foot 1
K-39 Spring Guide (A) 1
K-40 Spring Guide (B) 1
K-41 Parallel Washer For Pedal Shaft 1
K-42 Shaft For Pedal Control Lever 1
K-43 Pedal Magnet & Film Base 1
K-44 Stud For Pedal Stopper 1
K-45 Pedal Magnet 1
K-46 Stopper(A) For Pressure Spring 1
K-47 Stopper(B) For Pressure Spring 1
K-48 Screw For Spring Housing 2
K-49 Parallel Washer For C-37 1
K-50 Bushing For Pedal Control Lever Shaft 2
K-51 Fixing Bolt For Pedal Control Lever 1
K-52 Roll Pin For Pedal Control Lever 1
K-53 Fixing Bolt For Pedal Magnet & Film Base 2
K-54 Pedal P.CB Ass'y 1(Ass’y)
K-54-1 Connector for Pedal 1 A
K-55 Screw For Pedal P.C.B 3(Ass’y) N
K-56 Fixing Nut For C-37 ) 1
K-57 Fixing Spring Washer For C-37 1
K-58 Fixing Nut For C-38 1
K-59 Fixing Spring Washer For C-38 1
K-60 Parallel Washer For C-38 1
K-61 Screw For Pedal Base 4(Ass’ y)
K-62 Belt Cover(B) 1
K-63 Belt Guide 1
| K-64 Screw For Belt Guide 1
K-65 Belt Cover(A) Tadid
K-66 Screw For Belt Cover(A) 2(Ass’y)
K-67 Pedal Unit Assembly 1{Ass’ y)
K-68 Edge Sensor 1(Ass’y)

292RATCWL(E)

292RH

-1= 292RHATCWL(E)

292R

A
A-1
B

N
0]
T
E




